

CARRILLO HANDRAIL SYSTEMS INC

TEST REPORT

SCOPE OF WORK

Client Specified Testing: Static Test on Anchor System

REPORT NUMBER

106442885CRT-001

ISSUE DATE

February 27, 2026

PAGES

5



DOCUMENT CONTROL NUMBER

RT-L-US-Test-3470 (9/1/2017)

© 2017 INTERTEK

3933 US Route 11
Cortland, New York 13045

Telephone: 1-607-753-6711
Facsimile: 1-607-756-9891
www.intertek.com

TEST REPORT FOR CARRILLO HANDRAIL SYSTEMS INC

Report No.: 106442885CRT-001

Date Issued: February 27, 2026

MANUFACTURER

Manny Carrillo
CEO/Inventor
Safety Anchor Post
5578 Lilyview Way
Elk Grove, CA 95757
USA
saphandrail@aol.com

Phone: 916-690-3935

TEST STANDARD

Client Specified Testing: Static Test on Anchor System

AUTHORIZATION

Quote Number: Qu-01598420

Purchase Order No: N/A

PRODUCT DESCRIPTION

Product Type: Anchor System

Model No: SAPS: Safety Anchor Post System

SAMPLE INFORMATION

Dates Samples Received: 01/12/2026

Condition of Samples: New

Dates of Testing: 02/24/2026

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.

TEST REPORT FOR CARRILLO HANDRAIL SYSTEMS INC

Report No.: 106442885CRT-001
Date Issued: February 27, 2026

SECTION 1

TEST SUMMARY

SECTION	TEST	TEST DATES	STATUS
Client Specified	Static Test on Anchor System	02/24/2026	SEE RESULTS



SECTION 2

CONCLUSION

This test report completes the testing covered by Proposal No Qu-01598420.

If there are any questions regarding the results contained in this report, or any of the other services offered by Intertek, please do not hesitate to contact the undersigned.

Please note: this Test Report does not represent authorization for the use of any Intertek certification marks.

Project Owner:	Alex Smith	Project Reviewer:	Matthew Stevens
Title:	Technician	Title:	Team Leader
Signature:		Signature:	
Date	02/24/2026	Date:	02/27/2026

TEST REPORT FOR CARRILLO HANDRAIL SYSTEMS INC

Report No.: 106442885CRT-001

Date Issued: February 27, 2026

SECTION 3

SUPPLEMENTAL TEST DATA

SECTION NO.	REQUIREMENT	COMPLIANT? (Pass /Fail)								
Client Specified	<p>Static Test on Anchor System: Mount Anchor in Concrete block per instructions. Attached load cell to anchor system and then connect the SRL-P to the load cell. SRL-P then attaches to the full body harness on 220lbs test torso. Test torso to move away from anchor at approximately 3mph until SRL stops torso and record the force.</p> <table border="1"> <thead> <tr> <th>Requirments</th> <th>Sample: 1</th> <th>Sample: 2</th> <th>Sample: 3</th> </tr> </thead> <tbody> <tr> <td>Record Maximum Force (lbs.) seen when torso stops</td> <td>189 lbs.</td> <td>235 lbs.</td> <td>217 lbs.</td> </tr> </tbody> </table>	Requirments	Sample: 1	Sample: 2	Sample: 3	Record Maximum Force (lbs.) seen when torso stops	189 lbs.	235 lbs.	217 lbs.	SEE RESULTS
Requirments	Sample: 1	Sample: 2	Sample: 3							
Record Maximum Force (lbs.) seen when torso stops	189 lbs.	235 lbs.	217 lbs.							

SECTION 4

REVISION HISTORY

REPORT NUMBER	DATE OF REVISION	DESCRIPTION OF CHANGE:	PROJECT OWNER	REVIEWED BY
106442885CRT-001	02/27/2026	Original Report	Alex Smith	Matthew Stevens

TEST REPORT FOR CARRILLO HANDRAIL SYSTEMS INC

Report No.: 106442885CRT-001

Date Issued: February 27, 2026

SECTION 5

PHOTOGRAPHS



TEST REPORT FOR CARRILLO HANDRAIL SYSTEMS INC

Report No.: 106442885CRT-001

Date Issued: February 27, 2026